
Kallakurchi-II Co op Sugar Mills Ltd Page 1 
 

  



Kallakurchi-II Co op Sugar Mills Ltd Page 2 
 

1.0 EXECUTIVE SUMMARY:   

Kallakurichi II CSM Ltd (hereafter being referred as KCSML or simply as 

industry, is an existing sugar mill located in Kachirayapalayam in Taluka 

Chinnasalem in district Villupuram Tamilnadu 606207. It is an existing 2500 

TCD sugar mill. Kallakurichi II CSM Ltd has  about 100 acres of land for its 

manufacturing activities. 

Letter of intent for installation of 2500 TCD capacity Sugar Mill under co-

operative sector in Kachirayapalayam was issued by Government of India vide 

LOI No. 254(90). Accordingly, Kallakurichi – II Co- operative Sugar mills Ltd 

Kachirayapalayam has been proposed to be set- up for sugar production in 
[...]
drives the analyzer and pre –rectifier column. fusel oil concentration columns 

are operating stand-alone. 

 

De-Hydration Technology for Fuel Ethanol 

Molecular sieve technology works on the principle of pressure swing adsorption. 

Here water is removed by adsorbing on surface of `Molecular Sieves’ and then 

cyclically removing it under different conditions (steaming).  

Molecular sieves are synthetic Zeolite typically 3A Zeolite. Zeolites are synthetic 

crystalline Alumino silicates. This material has strong affinity for water. They 

adsorb the water when heated (and pressurized) and desorbs the water under 

vacuum. This principle is used to dehydrate ethanol. The crystalline structure of 

Zeolite is complex and gives this material the ability to adsorb or reject material 

based on molecular sizes. Water molecule can enter the sieve and be adsorbed, 

but larger alcohol molecule will not be retained and will go through the bed. 

There can be two beds in parallel. Once a particular bed is saturated with water, 

the anhydrous alcohol is re-circulated to remove water from the bed under 

vacuum. The operation is called regeneration of bed; so that adsorbed water is 

desorbed from the bed. Till that time, other bed is used for dehydration. 

 

3.6.2 Process for power generation: 

Electricity in all power stations originates in the spinning of electrical generators 

with the help of turbines. The heat necessary for the production of steam, which 

drives the turbine, is obtained by burning of biogas, oil, coal or biomass.  

The existing power and steam requirements of sugar unit are being met by 

power generation unit managed by TNPL.  

However the Company has decided to put up a 1.0 MW captive power plant.  

For this purpose a boiler will be taken which will be Furness oil fired. 
Steam from this boiler will run a turbo-generator set to produce 1 MW 
electrical power. 
 



Kallakurchi-II Co op Sugar Mills Ltd Page 36 
 

 

 

 

                                                                                      Power 

                                                                                                      
Distillery & CPP 

                                                                                       1 MW 

                                              

                                                                  Steam 

                                                                                    Condensor 

                                                                                     

 

Ash handling system 

Since the proposed boiler shall be furnace oil fired, there will be no ash 

generation. 

3.7 RAW MATERAL & FINISHED PRODUCTS 

Raw material: 

This is a molasses based distillery unit so raw material required is molasses. 

Required quantity of molasses is 3.64 MT/KL which will be made available from 

attached sugar unit. Electricity demand will be fulfilled by own cogeneration 

unit. 

 Raw Material Consumption Norms for Distillation and Bio-Fertilizer & CPP 
Sr. No. Feature Norm of consumption Total 

quantity 

A. Distillation   

1. Molasses 3.64 MT/KL 164 MT 

2. Sulphuric Acid            0.03 Kg/KL 1.35 Kg 

3. Sodium Metabiosulphate            0.06 Kg/KL  2.7 Kg 

4. Magnesium Sulphate            0.05 Kg/KL  2.23 Kg 

5. NaCl            0.85 Kg/KL  38.2 Kg 

  F.O    Boiler 

    
Turbine 

  Distillery    Deaerator Feed Water Tank 



Kallakurchi-II Co op Sugar Mills Ltd Page 37 
 

6. Defoaming Agent            1.00 Kg/KL  45.0 Kg 

7. Descaling Chemicals            0.34 Kg/KL  15.3 Kg 

8. Other Chemicals (Urea/ DAP)            0.06 Kg/KL  2.7 Kg 

B. Bio Composting   

1. Press Mud            0.72 MT/KL 32.4 MT 

2. Bagacillo            0.28 MT/KL  12.6 MT 

3. Boiler Ash Nil  Nil 

4. Culture         0.0018 MT/KL  0.081MT 

C. Captive Power Plant   
1. Furnace oil -- 750 kg/hr 

 

Molasses storage: 
The proposed Distillery will be having its own molasses (about 45 % T.R.S.) to 

the extent of about 120 MT/day. As the proposed Distillery is of 45000 Lit / Day 

capacity, the Molasses produced from own sugar mill shall not be sufficient. For 

producing the above mentioned quantity of Alcohol, the requirement of Molasses 

will be 180 - 190 MT/Day at 100% capacity utilization of the plant. The Approx. 

additional requirement of 60 - 70 Mt/Day of Molasses shall be purchased from 

nearby sister cooperative sugar factories. Two molasses storage tank having 

capacity 6,000 MT each will be installed in distillery premises. Therefore, total 

molasses storage capacity will be 12,000 MT. 

Product and byproducts: 

Sr. 

No. 

Feature Particulars 

4. Products  Fuel Ethanol -  45KLPD 

ENA              -  45KLPD 

Impure Spirit - 45KLPD 

Electrical power : 1 MW 

5. Byproduct  Biogas          - 14040  nm3/day 

Bio-compost - 41.93 MT /day 

 

 

 



Kallakurchi-II Co op Sugar Mills Ltd Page 38 
 

3.8 RESOURCES OPTIMIZATION/ RECYCLING /REUSE: 

Total water required at the time of commissioning of unit will be 695 m3/day. 

The water will recycled in the different sections as per need. ENA manufacturing 

process generates spent wash.   It will be disposed using method of evaporation 

followed by composting. The composed will be used in open land for the 

development of green belt within own factory premises. 

Water budget of existing sugar mill @ 2500 TCD 

Sr No Water use All values in 
KLPD 

Remarks 

1. Cooling water make up 144    

2. Mill bearing cooling 5  
3. Boiler feed water gland 

cooling 
0 Not required 

4. Air compressor cooling  0 Recycle water 

5. Sulphur burner 0 Recycle water 
6. Crystallizer cooling 0 Recycle water 

7. Power turbine cooling 0 Recycle water 

 Total 149   

8. Laboratory use 25  

9. Make up water for service 
tank 

50  

10. Domestic use 30  

 Total 254  

11. Water requirement of TNPL 
cogen plant 

500  

 Total            754 
 

3.9 AVAILABILITY OF WATER / POWER / SOURCES OF SAME 

Total water required for the proposed project is 641 m3/day and will be made 

available through jack well from the well in village Pottyam.  

 



Kallakurchi-II Co op Sugar Mills Ltd Page 39 
 

Water budget for 45 KLPD molasses distillery and 1 MW captive power 

plant 

S.NO. WATER IN-COMING M³/DAY WATER OUT-GOING M³/DAY 
1 For Fermentation 338 Drift + Evaporation + 

Purge from Cooling 

Tower. 

240 

2 For E.N.A. Dilution 

(After considering 

recycle) 

27 Spent Lees 5 

3 For Cooling Tower 

make-up of 1000M³/Hr 

circulation @1.0% (As 

per Standard) 

240 Spent Wash 360 

4 For Boiler – 10 TPH 

make-up water @15% 

36 Steam condensate 

Evaporation Losses 

36 

 TOTAL 641 TOTAL 641 
Above table represents maximum fresh water requirement with molasses as raw 

material during season. 

3.10 Power Requirement: 

 The company has decided to put up a 1.0 MW captive power plant.  So the 

power requirement of distillery will be meet from own CPP.  

Distillery operations will consume about 0.755 MW of electrical power when 

molasses is used. 

Distillery operations will consume about 1.5 MW of electrical power when grain is 

used For back up 750 KVA HSD fired generation will be installed. 

Given below the details of section-wise power requirement for 45 KLPD Capacity 

Distillery: 

Sr.No Section particulars Operating load (kwh) 
1 Molasses Handling + Fermentation 150 

2 Multi Pressure Vacuum Distillation  50 

3 Fuel Ethanol Dehydration Section  45 

4 Bio-Gas Section 55 

5 Reverse Osmosis Unit  150 



Kallakurchi-II Co op Sugar Mills Ltd Page 40 
 

6 Bio-compost section 20 

7 Water Treatment Plant  40 

8 Alcohol Receiver and Storage Section  20 

9 Cooling towers pumps for, Fermentation, 

Distillation and Fuel Ethanol De-Hydration.  

100 

10 Plant Lightning within Battery Limit  25 

11 Boiler 100 

 TOTAL 755 

 
The above figures are tentative and shall be finalized after detailed engineering. 

Distillery Steam consumption 
 A detail of Quantity wise Steam requirement for Distillery is as below: 

S.NO PARTICULAR QTY REMARKS 
1 Wash to E. N. A. 6.30 MT/Hr 3.2 Kg/Lit of Alcohol. 

2 Fuel Ethanol De-

Hydration Plant 

1.08 MT/Hr 0.55 Kg/Lit of Alcohol. 

 Total 177  MT/day  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



Kallakurchi-II Co op Sugar Mills Ltd Page 41 
 

3.11 WASTE GENERATION: 
 
i)  Effluent Treatment System 
Bio-Methanation 
 
“CSTR” Continuous Stirred Tank Reactor process is used for Bio-methanation 

which convert organic matter into biogas. The process of conversion of organic 

matter into biogas occurs through group of bacteria 

 

BIO-METHANATION BLOCK DIAGRAM 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Basic principle of Bio-methanation process is anaerobic digestion in the 

MESOPHILLIC range of temperature wherein the pH inside the reactor is usually 

kept around 7.2 while proper ratio of volatile acid and alkalinity is maintained. 

BIOMETHANATION 
PLANT 

BIOGAS  Bio-Gas 
Holder 

 

REVERSE OSMOSIS 
PLANT 

PERMEATE 
STORAGE 

DISTILLERY 
PLANT 

COMPOSTING PROCESS 

RAW SPENT 
WASH 

  

BIOMETHANA
TE SPENT 
WASH 

 Boiler 

CONCENTRATED 
SPENT WASH 

R. O. 
PERMEATE 

TREATED 
WATER  

RECYCLED TO 
DISTILLERY 

BIO-COMPOST 



Kallakurchi-II Co op Sugar Mills Ltd Page 42 
 

The spent wash coming out of Distillery is passed through heat exchanger to 

reduce the incoming temperature from 50o‐60o C to 30o‐40o C.  This is 

necessary, as the major culture grouping is in mesophillic range. The initially 

neutralized spent wash is then taken to the 1st phase process of Acid 

Formation. The  basic  operation  is  divided  into  two  phases  as  it  is  

necessary  to have a  two  phase operation which  gives  greater  stability  in  

2nd phase  operation  I.e. a Methane Phase. 

The spent wash after acid formation enters the 2nd phase reactor, wherein it 

is conditioned with return sludge/supernatant. Multiple entry inlet and weir 

outlet combined with higher flow through jet mixers and sparger mechanism 

with high velocity gives the ‘Up flow sludge blanket reactor with ‘complete mix’ 

facility.  

The effluent after methane phase reactor is subjected to flash degasification 

to release entrapped gases. This is thereafter subjected to settling operation to 

avoid Carry-over of biomass/solids which is recycled back to the digester for 

maintenance of biomass. The supernatant is also partially recycled to maintain 

inlet conditions as per design. The biogas is collected in to a Bio-Gas holder 

with pressure maintenance facility and is used in the Boiler as Fuel for 

combustion. 

Spent Wash Treatment by Reverse Osmosis:    
Spent wash from Bio-methanation section shall be fed to Membrane Bio-reactor 
with Nano filtration & Reverse osmosis plant. This section comprises of the 

following:  

Membrane Bio Reactor  

Bio Reactor is a combination of the following 

 Bio polisher designed to remove suspended overflow of floating Bio mass 

from Anaerobic Digester  

 Physio-chemical unit with Clarifier using Coagulation and Flocculation 

process for reduction of TSS. Special aeration and in house developed 

polymers are used to coagulate, the colloidal and particulate matter 

present in form of Solids, in spent wash. These are further separated in a 

Clarifier wherein Organic and suspended mass gets converted in form of 

slurry with high solid contents and sent to Bio composting yard 



Kallakurchi-II Co op Sugar Mills Ltd Page 43 

For usage in distillery 



44 
 

Slurry is sent to Bio-composting while clarified spent wash is transferred to 

Nano filtration followed by a Reverse Osmosis System  

Reverse Osmosis 

Osmosis is a natural phenomenon, which takes place when two solutions at 

different concentrations are separated by a semi permeable membrane.  Under 

the atmospheric pressure, the solvent diffuse through the membrane from 

dilute solution (high solvent concentration) to concentrate solution (low solvent 

concentration).  This movement of pure solvent is called osmosis and a pressure 

at which it occurs is called osmotic pressure.  When a pressure is applied 

gradually to the concentrated solution a stage is reached when there is no flow 

of pure solvent through the membrane and as we apply excess pressure the 

pure solvent starts flowing through the membrane from concentrated solution 

to the diluted solution.  This movement of pure solvent separation from the 

concentration solution is called reverse osmosis. 

The above principle is used in the construction of reverse osmosis systems for 

the separation of spent wash through a semi permeable membrane called 

reverse osmosis membranes.  Under pressure the RO membrane separates the 

streams into two namely: 

i) Salt free product stream (For Recycling to Cooling Tower make-up) 

ii) Concentrated spent wash (For Bio-compost production) 

 

Treatment Method 

The spent wash after primary treatment at Room temperature will be fed by 

gravity to a Bio-Reactor with Bio-Float Unit. Here Floating Bio Mass is removed. 

This is further fed to a clarifier wherein concentrated Bio mass / Sludge will be 

bleed off for feed to Digester. The clarified water will be stored in intermediate 

buffer tank. 

Chemical dosing is effected on feed line to high pressure pump to avoid fouling 

of the membranes.  The treated water is pumped at pressure through the 

membranes wherein the organic and suspended solids are rejected in the reject 

stream and treated purified water is collected in product water storage for feed 

to RO unit. Permeate is further treated in a Reverse Osmosis plant for final 

reduction of Inorganic and organic contents for acceptance of water. This water 



45 
 

is further treated in degasser & GAC column unit to get desired quality of water 

suitable for its use in distillery. 

Composting Process 
Concentrated Spent wash as reject from 

Reverse Osmosis Plant is used for 

Composting process. This is first stored in 

Spent wash Storage Lagoon. 

Details of Composting Cycle 
Composting process takes about 8 weeks 

(60 days) to complete one cycle and 

involves following activities.  

WEEK 1 

Collection & handling of press mud, formation of windrow of   Dimension 3.5 

X1.5 X 250 Meter and then first pass of Aero tiller to reduce the moisture 

content in windrow from 70% to 50%. It is inoculated with microbial culture 

(30% suspension in water) and Aero tilling for proper mixing of inoculants.  

WEEKS 2-7 

During this period, Effluent spraying is done and Aero tilling to maintain the 

moisture between 50 to 60 %. The above Effluent spraying is done thrice a 

week. 

Aero tilling operation to enhance the composting reaction 

 

 

 

 

 

 

 

 

 

 

 

 



46 
 

Aero tiller is passed after every effluent spray. Trimming of windrow is required 

after every aero tilling to re-shape the windrow in triangular position.  
WEEK 8 

During this week the Curing, Aging & Drying takes place, wherein optimum 

moisture content is maintained. No effluent is applied during this stage. 

Leachate BOD & COD gets reduced. Aero tilling is continued twice a week till 

the compost is stabilized and finally dispatched to end user farmers.  

Construction of Compost yard 

 
 

To construct the compost yard, the ground is properly leveled and compacted by 

using heavy-duty roller to get 95 % C.F compaction and the compost yard is 

prepared layer by layer as follows. 

 First Layer – Well compact soil Layer to achieve 95% C.F. 

compaction. 

 Second Layer – 50 mm thick fine sand layer. 

 Third Layer – 250 Micron thick HDPE film. 

 Fourth Layer – 50 mm thick fine sand layer. 

 Fifth Layer – 100 mm thick self-finishing reinforced concrete (1:4:8) 

                      Using 8 mm Dia. Tor steel 300 mm apart both ways 

 
 

 

 



47 
 

Facilities Required at Compost Yard as per CPCB guidelines 

S.NO PARTICULARS UNIT QTY 

1 Bio-Composting Cycle time Days 60 